



CLIENT: Russell Stone Products
208 Laurel Run Road
Curwensville, PA 16833
Attn: Cynthia Russell

DATE: 9/26/2007

REPORT NO: AG - 2

ON SAMPLE OF: Natural building stone samples (12)

SAMPLE RECEIVED: August 16, 2007 (Sampled & Saw Cut by Client)

MARKED: Quality Control

CERTIFICATE OF TEST AND ANALYSIS

EXAMINED WITH THE FOLLOWING RESULTS: Freeze/thaw testing of Natural Building Stone;

Sample ID	% Loss (after 25 cycles)
Roaring Run # 1	0.18
Roaring Run # 2	0.22
Roaring Run # 3	0.16
Roaring Run # 4	0.10
Roaring Run # 5	0.23
Roaring Run # 6	0.14

Average of 6 = 0.17%

Bloom Run # 1	0.19
Bloom Run # 2	0.19
Bloom Run # 3	0.20
Bloom Run # 4	0.17
Bloom Run # 5	0.21
Bloom Run # 6	0.17

Average of 6 = 0.19%

Respectfully submitted,
CERTIFIED TESTING LABORATORIES, INC.

Robert W. Ruhf
Vice President

754 East Fairview Street * Bethlehem, PA. 18018 * (610) 865 - 2674 * Fax (610) 974 - 9215